
VIEW B-B

1

1

2

2

3

3

4

4

5

5

6

6

7

7

8

8

A A

B B

C C

D D

SHEET 1  OF 2 Dan Miller 3/14/2016 550-D-1501
DDDDWWWWGGGG....
NNNNOOOO....

CCCCHHHHKKKK    DDDDAAAATTTTEEEE

WWWWRRRRIIIITTTTTTTTEEEENNNN    CCCCOOOONNNNSSSSEEEENNNNTTTT    OOOOFFFF    MMMMTTTTRRRR    EEEENNNNTTTTEEEERRRRPPPPRRRRIIIISSSSEEEESSSS,,,,    LLLLLLLLCCCC....

TTTTHHHHIIIISSSS    DDDDRRRRAAAAWWWWIIIINNNNGGGG    AAAANNNNDDDD    TTTTHHHHEEEE    AAAARRRRTTTTIIIICCCCLLLLEEEE((((SSSS))))    IIIITTTT    DDDDEEEEPPPPIIIICCCCTTTTSSSS    AAAARRRREEEE    TTTTHHHHEEEE
PPPPRRRROOOOPPPPEEEERRRRTTTTYYYY    OOOOFFFF    MMMMTTTTRRRR    EEEENNNNTTTTEEEERRRRPPPPRRRRIIIISSSSEEEESSSS,,,,    LLLLLLLLCCCC        TTTTHHHHEEEEYYYY    MMMMAAAAYYYY    NNNNOOOOTTTT    BBBBEEEE    
DDDDIIIISSSSCCCCLLLLOOOOSSSSEEEEDDDD    OOOORRRR    UUUUSSSSEEEEDDDD    BBBBYYYY    AAAANNNNYYYYOOOONNNNEEEE    WWWWIIIITTTTHHHHOOOOUUUUTTTT    TTTTHHHHEEEE    EEEEXXXXPPPPRRRREEEESSSSSSSSEEEEDDDD    

SSSSTTTTAAAANNNNDDDDAAAARRRRDDDD    TTTTOOOOLLLLEEEERRRRAAAANNNNCCCCEEEE    UUUUNNNNLLLLEEEESSSSSSSS    OOOOTTTTHHHHEEEERRRRWWWWIIIISSSSEEEE    SSSSPPPPEEEECCCCIIIIFFFF IIIIEEEEDDDD

CCCCOOOONNNNFFFFIIIIDDDDEEEENNNNTTTTIIIIAAAALLLL

TTTTIIIITTTTLLLLEEEE++++////----    1111////2222~

UUUUNNNNFFFFIIIINNNNIIIISSSSHHHHEEEEDDDD    SSSSUUUURRRRFFFFAAAACCCCEEEESSSS ++++////----    0000....111122225555""""

CCCCHHHHKKKK    BBBBYYYYDDDDRRRRAAAAWWWWNNNN    DDDDAAAATTTTEEEEDDDDRRRRAAAAWWWWNNNN    BBBBYYYY RRRREEEEVVVV....

TTTTWWWWOOOO    ((((2222))))    DDDDEEEECCCCIIIIMMMMAAAALLLL    DDDDIIIIMMMM....

TTTTHHHHRRRREEEEEEEE    ((((3333))))    DDDDEEEECCCCIIIIMMMMAAAALLLL    DDDDIIIIMMMM....

OOOONNNNEEEE    ((((1111))))    DDDDEEEECCCCIIIIMMMMAAAALLLL    DDDDIIIIMMMM....

CCCC

RRRREEEEMMMMOOOOVVVVEEEE    UUUUNNNNUUUUSSSSUUUUAAAALLLL    SSSSUUUURRRRFFFFAAAACCCCEEEE    IIIIRRRRRRRREEEEGGGGUUUULLLLAAAARRRRIIII TTTTIIIIEEEESSSS....

++++////----    0000....000055550000""""

++++////----    0000....000000003333""""

++++////----    0000....000011110000""""

NNNNOOOO    FFFF IIIINNNNIIIISSSSHHHH    NNNNOOOORRRRMMMMAAAALLLLLLLLYYYY    RRRREEEEQQQQUUUU IIIIRRRREEEEDDDD,,,,    CCCCLLLLEEEEAAAANNNN    UUUUPPPP    OOOONNNNLLLLYYYY

AAAANNNNGGGGLLLLEEEESSSS

TTTTOOOO    MMMMAAAA IIIINNNNTTTTAAAAIIIINNNN    DDDD IIIIMMMMEEEENNNNSSSSIIIIOOOONNNNAAAALLLL    SSSSTTTTAAAABBBBIIIILLLL IIIITTTTYYYY    OOOORRRR    TTTTOOOO

150-34 FLOATPURGER

  

FFFFRRRRAAAACCCCTTTTIIIIOOOONNNNAAAALLLL    DDDDIIIIMMMM....                        ++++////----    1111////33332222""""

WWWWEEEEIIIIGGGGHHHHTTTT    ((((ppppoooouuuunnnnddddssss)))):::: 6812.780 lbmass

PARTS LIST

DESCRIPTIONPART NUMBERMATERIALQTYITEM

ASSEMBLY, DRIVE CARTRIDGE550-C-730 11

ASSEMBLY, END FACE SEAL550-C-726  12

ROTOR HUB550-C-725ACI-CF8M13

ROTOR CAP550-B-525Stainless Steel, 304L14

EXTRACTION PLATE550-D-1502Stainless Steel, 41015

LEVELING SCREW, ROTOR550-A-375 Stainless Steel, 316L36

LEVELING SCREW, ROTOR CAP550-A-447Stainless Steel, 304L17

ROTOR, 34" DIA.551-D-722Stainless Steel18

DRIVE PIN550-A-376Stainless Steel, 304L29

GASKET550-A-377Rubber110

BODY, 150-34550-D-1263Stainless Steel/Carbon Steel111

DISCHARGE SECTION550-D-1322Stainless Steel/Carbon Steel112

TOP CAP550-B-526 Stainless Steel, 304L113

SEALING WASHER, 3/4" Steel/Rubber114

FLAT WASHER, 5/8" Stainless Steel, 18-8315

O-RING, .139" SECT. X 2-1/8" IDUNS #227Buna-N116

O-RING, .275" SECT. X 50" ID Buna-N117

H.H.C.S., 5/8"-11 X 1" LG Stainless Steel, 18-82018

S.H.C.S., 1/2"-13 X 3/4" LG Stainless Steel, 18-8819

H.H.C.S., 5/8"-11 X 2" LG Stainless Steel, 18-8220

H.H.C.S., 3/4"-10 X 3-1/2" LG Stainless Steel, 18-8121

H.H.C.S., 5/8"-11 X 3" LG Stainless Steel, 18-8322

STUD, 1"-8 X 5.5" LG, 2" THD X 1-3/4" THD Steel, Carbon2423

HEAVY HEX NUT, 1"-8 Stainless Steel2424

H.H.C.S., 1-1/8"-7 X 3" LG Stainless Steel625

GUARD, BULKHEAD SIDE550-C-906-1Steel, Carbon126

GUARD, ACCEPT SIDE550-C-906-2Steel, Carbon127

GUARD, FEED SIDE550-C-906-3Steel, Carbon128

H.H.C.S., 1/4"-20 X 1/2" LG Steel5329

GUARD - MOTOR SIDE550-C-906-4Carbon Steel130

GUARD, LEFT SIDE BELT550-C-906-6Carbon Steel131

GUARD, LEFT SIDE BELT550-C-906-5Carbon Steel132

GUARD, TOP BELT550-C-906-7Carbon Steel233

BRACKET, MOTOR550-C-904Carbon Steel134

HEX NUT, 1/4"-20 Steel435

FLAT WASHER, 1/4" Steel236

BASE, MOTOR BRACKET SLIDE550-C-904Carbon Steel137

FLAT WASHER, 3/4" Steel, Mild438

HEX NUT, 3/4"-10 Steel, Mild1039

THREADED ROD, 3/4"-10 X 15-3/4" LG Steel, Carbon240

PIPE NIPPLE 150# - 1/4" NPT X 10" LG Stainless Steel, 316241

45 DEG. ELBOW - 1/4" NPT X 150# Stainless Steel, 316242

RELIEF FITTING .125 NPT Stainless Steel143

GREASE FITTING .125 NPT Stainless Steel244

HOSE ASSEMBLY (SEAL WATER) SYN. RUBBER/STAINLESS245

HOSE ASSEMBLY (GREASE & RELIEF) SYN. RUBBER/STAINLESS346

B

B

1

4

13

2

3

5

7

8

6

15

22

9

10

12

14

16

17 18

20

21

19

34Ø " ROTOR

24

23

3/4" X 3/8" KEYWAY

0.13"

9.00"

36.75"

GREASE
RELIEF

GREASE LINE
FOR BEARING

SEAL WATER
LINE

0.06" RUNNING CLEARANCE

3.00Ø "

43
44 44

25

41

42

8 1/4"

8.301



1

1

2

2

3

3

4

4

5

5

6

6

7

7

8

8

A A

B B

C C

D D

SHEET 2  OF 2 Dan Miller 3/14/2016 550-D-1501
DDDDWWWWGGGG....
NNNNOOOO....

CCCCHHHHKKKK    DDDDAAAATTTTEEEE

WWWWRRRRIIIITTTTTTTTEEEENNNN    CCCCOOOONNNNSSSSEEEENNNNTTTT    OOOOFFFF    MMMMTTTTRRRR    EEEENNNNTTTTEEEERRRRPPPPRRRRIIIISSSSEEEESSSS,,,,    LLLLLLLLCCCC....

TTTTHHHHIIIISSSS    DDDDRRRRAAAAWWWWIIIINNNNGGGG    AAAANNNNDDDD    TTTTHHHHEEEE    AAAARRRRTTTTIIIICCCCLLLLEEEE((((SSSS))))    IIIITTTT    DDDDEEEEPPPPIIIICCCCTTTTSSSS    AAAARRRREEEE    TTTTHHHHEEEE
PPPPRRRROOOOPPPPEEEERRRRTTTTYYYY    OOOOFFFF    MMMMTTTTRRRR    EEEENNNNTTTTEEEERRRRPPPPRRRRIIIISSSSEEEESSSS,,,,    LLLLLLLLCCCC        TTTTHHHHEEEEYYYY    MMMMAAAAYYYY    NNNNOOOOTTTT    BBBBEEEE    
DDDDIIIISSSSCCCCLLLLOOOOSSSSEEEEDDDD    OOOORRRR    UUUUSSSSEEEEDDDD    BBBBYYYY    AAAANNNNYYYYOOOONNNNEEEE    WWWWIIIITTTTHHHHOOOOUUUUTTTT    TTTTHHHHEEEE    EEEEXXXXPPPPRRRREEEESSSSSSSSEEEEDDDD    

SSSSTTTTAAAANNNNDDDDAAAARRRRDDDD    TTTTOOOOLLLLEEEERRRRAAAANNNNCCCCEEEE    UUUUNNNNLLLLEEEESSSSSSSS    OOOOTTTTHHHHEEEERRRRWWWWIIIISSSSEEEE    SSSSPPPPEEEECCCCIIIIFFFF IIIIEEEEDDDD

CCCCOOOONNNNFFFFIIIIDDDDEEEENNNNTTTTIIIIAAAALLLL

TTTTIIIITTTTLLLLEEEE++++////----    1111////2222~

UUUUNNNNFFFFIIIINNNNIIIISSSSHHHHEEEEDDDD    SSSSUUUURRRRFFFFAAAACCCCEEEESSSS ++++////----    0000....111122225555""""

CCCCHHHHKKKK    BBBBYYYYDDDDRRRRAAAAWWWWNNNN    DDDDAAAATTTTEEEEDDDDRRRRAAAAWWWWNNNN    BBBBYYYY RRRREEEEVVVV....

TTTTWWWWOOOO    ((((2222))))    DDDDEEEECCCCIIIIMMMMAAAALLLL    DDDDIIIIMMMM....

TTTTHHHHRRRREEEEEEEE    ((((3333))))    DDDDEEEECCCCIIIIMMMMAAAALLLL    DDDDIIIIMMMM....

OOOONNNNEEEE    ((((1111))))    DDDDEEEECCCCIIIIMMMMAAAALLLL    DDDDIIIIMMMM....

CCCC

RRRREEEEMMMMOOOOVVVVEEEE    UUUUNNNNUUUUSSSSUUUUAAAALLLL    SSSSUUUURRRRFFFFAAAACCCCEEEE    IIIIRRRRRRRREEEEGGGGUUUULLLLAAAARRRRIIII TTTTIIIIEEEESSSS....

++++////----    0000....000055550000""""

++++////----    0000....000000003333""""

++++////----    0000....000011110000""""

NNNNOOOO    FFFF IIIINNNNIIIISSSSHHHH    NNNNOOOORRRRMMMMAAAALLLLLLLLYYYY    RRRREEEEQQQQUUUU IIIIRRRREEEEDDDD,,,,    CCCCLLLLEEEEAAAANNNN    UUUUPPPP    OOOONNNNLLLLYYYY

AAAANNNNGGGGLLLLEEEESSSS

TTTTOOOO    MMMMAAAA IIIINNNNTTTTAAAAIIIINNNN    DDDD IIIIMMMMEEEENNNNSSSSIIIIOOOONNNNAAAALLLL    SSSSTTTTAAAABBBBIIIILLLL IIIITTTTYYYY    OOOORRRR    TTTTOOOO

150-34 FLOATPURGER

  

FFFFRRRRAAAACCCCTTTTIIIIOOOONNNNAAAALLLL    DDDDIIIIMMMM....                        ++++////----    1111////33332222""""

WWWWEEEEIIIIGGGGHHHHTTTT    ((((ppppoooouuuunnnnddddssss)))):::: 6812.780 lbmass

28 27

32

33

33

30

29

37

34

11

12

26

31

39

39

40

38

39

36
29

37

30 1/8"

55 1/2"

100 1/2"

66Ø "

29 35

4"

8" ASA 150#
LAP JOINT FLANGE

8X Ø7/8" HOLES
ON 11.75" B.C.

6" ASA 150# LAP JOINT FLANGE

8X Ø7/8" HOLES
ON 9.50" B.C.
 

8" ASA 150#
LAP JOINT FLANGE

8X Ø7/8" HOLES
ON 11.75" B.C.

 


